
QUADRANT 3400 / RF / RC

BGZ: 09030No. 001   Remark: 

Page 1



BGZ: 09030

GEARBOX 

Pos. Part No. Description Dimension Quanti
ty

Conditions

6 00 0730 863 0 HEXAGON HEAD BOLT M20X220 4
7 00 0212 191 0 CONTACT WASHER A20 4
8 00 0847 305 0 CLAMP BRACKET 2
9 00 0847 311 2 FLYWHEEL 1  1)
10 00 0473 095 0 GRVD.BALL BEARING 6216-2RS*-C3-80X14

0X26
1

11 00 0212 723 0 GRVD.BALL BEARING 6018-2RS*-90X140X24 1
12 00 0211 058 0 HEXAGON HEAD BOLT M12X40-MKL 3
13 00 0239 389 0 CONTACT WASHER A12 3
15 00 0368 083 0 HEXAGON HEAD BOLT M10X80 1
16 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 1
17 00 0237 947 0 HEX. NUT WITH CLAMP. PART M10 1
18 00 0847 619 0 SHEAR BUSHING 1
19 00 0320 357 0 SCREW M24X300 4
20 00 0212 184 0 WASHER 24-25X44X4 4
21 00 0847 308 1 PLATE 30X70X286 2
22 00 0847 309 0 SPACER TUBE D27X219 4
23 00 0239 320 0 HEXAGON HEAD BOLT M12X35-SC 4
24 00 0239 389 0 CONTACT WASHER A12 4
25 00 0855 116 1 U-SECTION 4X108,5X180 2
26 00 0832 508 0 BUSHING D35X17X10 4
27 00 0859 155 0 LOCKING PLATE 1
28 00 0215 352 0 HEX.HEAD BOLT M16X1,5X 45-MKL 2
30 00 0847 965 0 LEVER 1
31 00 0847 966 0 WASHER 1

1) Remarks with Item 10, 11, 18

QUADRANT 3400 / RF / RC

No. 001   Remark: 

Page 2



QUADRANT 3400 / RF / RC

BGZ: 09030No. 001A   Remark: 

Page 1



BGZ: 09030

GEARBOX 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0864 404 0 LOCK CAP D160X12 1
2 00 0218 195 0 CIRCLIP 160X4 2
3 00 0179 838 0 GREASE NIPPLE A M8X1 3
4 00 0235 173 0 CIRCLIP 75X2,5 2
5 00 0864 405 0 SPHERICAL ROLLER BEARING 22315 E 2
6 00 0214 639 0 SHAFT SEAL AS 85X110X12 2
7 00 0864 409 0 BEARING BOX 1
8 00 0864 408 0 CRANK RECHT 1
9 00 0847 208 1 MAIN GEARBOX 1
9 00 0178 396 0 MAIN GEARBOX AT - HAUPTGETRIEBE -

Q34
1  1)

10 00 0864 402 0 CRANK LINKS 1
11 00 0864 403 0 BEARING BOX 1
12 00 0864 404 0 LOCK CAP D160X12 1
13 00 0235 192 0 CIRCLIP 95X3 1
14 00 0864 410 0 SPUR GEAR Z=22 ; M=3,75 1
15 00 0850 139 0 CIRCLIP 4
16 00 0864 406 0 SOCKET HEAD SCREW M27X240X3 12.9 4
17 00 0859 573 0 HUB INNER 1
18 00 0859 574 0 HUB OUTER 1
19 00 0214 802 0 LOCK NUT M22 1
20 00 0212 781 1 HEXAGON HEAD SCREW M22X110 1
21 00 0859 932 0 BALL 41
22 00 0244 949 0 GREASE NIPPLE A M10X1 1
23 00 0212 633 0 ROTARY SHAFT SEAL AS 45X90X10 1
24 00 0233 950 0 SHAFT SEAL A    95X120X12 1

1) Remarks Exchange / Reman

QUADRANT 3400 / RF / RC

No. 001A   Remark: 

Page 2



QUADRANT 3400 / RF / RC

BGZ: 09030No. 002   Remark: 

Page 1



BGZ: 09030

DISC CLUTCH  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0854 560 1 FRICTION CLUTCH 1
2 00 0238 234 0 LOCK NUT M12 6
3 00 0238 132 0 LOCK NUT M8 4
4 00 0863 294 0 DRIVE PLATE 1
5 00 0863 295 0 DISC SPRING 1
6 00 0863 296 0 DRIVE PLATE 1
7 00 0863 297 0 FRICTION PLATE 2
8 00 0863 298 1 PROFILE SHAFT 1
9 00 0863 299 0 HUB 1
10 00 0863 300 0 WASHER 1
11 00 0212 786 0 CIRCLIP 45X2,0 1
12 00 0236 230 0 HEXAGON HEAD BOLT M16X35 1
13 00 0863 304 0 THREADED PIN 6
14 00 0863 303 0 STUD BOLT 6
15 00 0863 301 0 FRICTION PLATE 2
16 00 0863 302 0 DRIVE PLATE 2
17 00 0941 110 0 RING 1
18 00 0863 305 0 FLANGE 1
19 00 0863 306 0 FLANGE 1
20 00 0213 264 0 SOCKET HEAD SCREW M12X25-MK 12

1) machine no. - from 74000016 up to 74000298

QUADRANT 3400 / RF / RC

No. 002   Remark: 

Page 2



QUADRANT 3400 / RF / RC

BGZ: 09030No. 002A   Remark: 

Page 1



BGZ: 09030

DISC CLUTCH  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0864 883 0 FRICTION CLUTCH 1
2 00 0828 171 0 ADJUSTING RING 1
3 00 0864 887 0 SPRING KIT 1
4 00 0828 173 0 FRICTION PLATE 6
5 00 0828 174 0 DRIVE PLATE 2
6 00 0828 175 0 DRIVE PLATE 2
7 00 0863 298 1 PROFILE SHAFT 1
8 00 0864 889 0 HUB 1
9 00 0863 300 0 WASHER 1
10 00 0212 786 0 CIRCLIP 45X2,0 1
11 00 0236 230 0 HEXAGON HEAD BOLT M16X35 1
12 00 0941 110 0 RING 1
15 00 0864 891 0 CLUTCH HOUSING 1
16 00 0863 306 0 FLANGE 1
17 00 0213 264 0 SOCKET HEAD SCREW M12X25-MK 12

1) machine no. + from 74000016 up to 74000298
+ from 74000299

QUADRANT 3400 / RF / RC

No. 002A   Remark: 

Page 2



QUADRANT 3400 / RF / RC

BGZ: 09030No. 002A   Remark: 

Page 1



BGZ: 09030

DISC CLUTCH  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 1333 283 0 FRICTION CLUTCH Q3400 1
2 00 1335 332 0 FRICTION CLUTCH EK97/6  2300NM 1
3 00 0213 264 0 SOCKET HEAD SCREW M12X25-MK 12

1) machine no. + from 74000312

QUADRANT 3400 / RF / RC

No. 002A   Remark: 

Page 2



QUADRANT 3400 / RF / RC

BGZ: 09020No. 003   Remark: 

Page 1



BGZ: 09020

FLYWHEEL BRAKE 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0242 795 0 HEXAGON HEAD BOLT M16X140 1
1 00 0238 047 0 LOCK NUT M16 1
1 00 0239 391 0 CONTACT WASHER A16 1
2 00 0832 241 3 BRAKE BAND 1  1)
3 00 0841 161 0 BRAKE BAND 1
4 00 0235 768 0 RIVET A4X15 15
5 00 0237 382 0 HEXAGON HEAD BOLT M10X20 1
5 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 1
5 00 0236 171 0 HEXAGONAL NUT M10 1
6 00 0854 328 0 SUPPORT 4X22X51.5 2
7 00 0960 317 1 TENSION SPRING 3,6 X 25  X207 1
8 00 0236 171 0 HEXAGONAL NUT M10 3
9 00 0235 089 0 SPLIT PIN 4 X 22 3
10 00 0238 292 0 WASHER 10,5X 22  X1 3
11 00 0632 127 0 FORK HEAD G 10X40 1
12 00 0632 133 0 PIN B-10A12X28X4,5 3
13 00 0234 241 0 WASHER 30,5X52X1 1
14 00 0237 026 0 SPLIT PIN 5X32 1
15 00 0008 515 0 BUSHING 20  X 23  X21 2
16 00 0854 323 0 LEVER 1
17 00 0233 993 0 PIN B-20X 75X68 1
18 00 0965 693 0 CABLE ROLLER D22X60X13 1
19 00 0903 156 0 RIP CORD GUIDE 1
20 00 0965 708 0 SPACER BUSH 1
21 00 0235 218 1 HEXAGON HEAD BOLT M10X40 1
21 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 1
21 00 0236 171 0 HEXAGONAL NUT M10 1
22 00 0848 342 0 BRAKE LEVER 1
24 00 0830 149 0 TOOTHED SEGMENT 1
25 00 0236 152 0 SPLIT PIN 3,2X22 1
26 00 0244 515 0 PIN B12H11X 45 1
27 00 0236 171 0 HEXAGONAL NUT M10 2
28 00 0800 444 1 COMPRESS.SPRING 4,5 X 15  X 30 1
29 00 0234 325 0 WASHER 11  X 21  X3 1
30 00 0751 026 0 EYE BOLT M10X135 1
31 00 0854 321 0 WIRE ROPE D4X 1350 LG 1
32 00 0509 212 0 WIRE ROPE CLAMP A 5-M5X12X13X25 3

1) Remarks with item 3.4

QUADRANT 3400 / RF / RC

No. 003   Remark: 

Page 2



QUADRANT 3400 / RF / RC

BGZ: 09010No. 004   Remark: 

Page 1



BGZ: 09010

ANGLE DRIVE GEAR BOX 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0235 585 0 HEXAGON HEAD BOLT M16X45 4
2 00 0239 391 0 CONTACT WASHER A16 4
3 00 0864 700 1 TRANSMISSION I=1;I=2.44 1  1)
3 00 0855 320 2 TRANSMISSION I=1;I=2.44 1  2)

1) machine no. + from 74000237

2) machine no. + up to 74000236

QUADRANT 3400 / RF / RC

No. 004   Remark: 

Page 2



QUADRANT 3400 / RF / RC

BGZ: 09010No. 005   Remark: 

Page 1



BGZ: 09010

ANGLE DRIVE GEAR BOX 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0213 900 0 SHIM 90X100X0,10 6
1 00 0213 899 0 SHIM 90X100X0,3 2
1 00 0213 898 0 SHIM 90X100X0,50 2
2 00 0243 673 0 TA.ROLLER BEARING 32211 J2/Q 2
3 00 0864 699 0 SPUR GEAR Z=44 1  1)
3 00 0833 454 0 SPUR GEAR FUER 8320260 1  2)
4 00 0236 899 0 SPRING PIN 8  X 20 1  1)
4 00 0235 658 0 SPRING PIN 6 X 16 1  2)
5 00 0864 698 0 SHAFT Z=22 2  1)
5 00 0833 453 0 SHAFT FUER 8320260 2  2)
6 00 0212 633 0 ROTARY SHAFT SEAL AS 45X90X10 1
7 00 0833 456 0 SLOTTED NUT M50X1.5 1
8 00 0238 074 0 TA.ROLLER BEARING 32210 1
9 00 0214 194 0 VALVE M16X1,5 KEG. - 0,03-0,

05
1

10 00 0244 351 0 SCREW PLUG M16X1,5 2
11 00 0238 183 0 SEALING RING A16  X20 2
12 00 0090 121 0 SCREW PLUG M16X1,5 1
13 00 0238 074 0 TA.ROLLER BEARING 32210 1
14 00 0833 456 0 SLOTTED NUT M50X1.5 1
15 00 0212 633 0 ROTARY SHAFT SEAL AS 45X90X10 1
16 00 0859 262 0 GEAR PUMP 1
17 00 0216 137 0 SOCKET HEAD SCREW M8 X20-MKL 1
18 00 0833 455 0 SPUR GEAR FUER 8320260 1
19 00 0833 451 1 HOUSING 1
20 00 0859 411 1 SEAL KIT DOPPELPUMPE

0859410.1
1

21 00 0833 452 0 BEARING HOUSING FUER 8320260 1
22 00 0216 138 0 SOCKET HEAD SCREW M10X 35-MK 7
23 00 0216 524 0 UNION WFS-L28-LK40 1
24 00 1301 340 0 O-RING 26X2,5-N 1
25 00 0216 451 0 SOCKET HEAD SCREW M 6X 22 8
26 00 0219 843 0 FLANGE SUPPORT WFS3-L12-LK30-3

LOCH
2

27 00 0218 691 1 O-RING 2
28 00 0235 131 1 SPRING WASHER 6 -6,1X11,8X1,3 4
29 00 0238 194 0 O-RING 18X2,5 NBR 70 1
30 00 1301 341 0 O-RING 20X2,5-N 1
31 00 0808 783 0 ANGLE FLANGE WFS-L15-LK35 1
32 00 0218 553 0 SOCKET HEAD SCREW M 6X 35 2
33 00 0238 199 1 SOCKET HEAD SCREW M 6X 20 2
34 00 0217 361 0 SOCKET HEAD SCREW M6X 50 2
35 00 0864 700 1 TRANSMISSION I=1;I=2.44 1  1)
35 00 0855 320 2 TRANSMISSION I=1;I=2.44 1  2)
36 00 0237 914 2 SPRING PIN 5X 20 1  1)

1) machine no. + from 74000237

2) machine no. + up to 74000236

QUADRANT 3400 / RF / RC

No. 005   Remark: 

Page 2



QUADRANT 3400 / RF / RC

BGZ: 09040No. 006   Remark: 

Page 1



BGZ: 09040

TRANSFER GEARBOX,  ROTOR - FEED RAKE 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0242 396 0 HEXAGON HEAD BOLT M16X150 5
1 00 0239 391 0 CONTACT WASHER A16 5
1 00 0236 173 0 HEXAGONAL NUT M16 5
2 00 0238 203 0 WASHER 16,5X33X1 10
3 00 0238 205 0 WASHER 16,5X33X2 5
5 00 0214 719 0 FLANGE BEARING D 70/215 1
6 00 0859 339 0 UNION 1/8" 1
7 00 0235 586 0 HEXAGON HEAD BOLT M16X50 4
7 00 0239 391 0 CONTACT WASHER A16 4
7 00 0236 173 0 HEXAGONAL NUT M16 4
8 00 0854 673 3 CONNECTING SHAFT 1  1)
8 00 0854 673 2 CONNECTING SHAFT 1  2)
9 00 0242 478 0 HEXAGON HEAD BOLT M20X50 1
10 00 0212 191 0 CONTACT WASHER A20 1
11 00 0234 342 0 WASHER 21X42X3 1
12 00 0238 535 0 WASHER 21X42X1 3
13 00 0854 189 0 PIN D=40;L=120 1
16 00 0219 263 0 SOCKET HEAD SCREW M16X200 1  3)
16 00 0219 850 0 HEX.HEAD BOLT M12X180 1  4)
17 00 0217 090 0 HEXAGONAL NUT M16 2  3)
17 00 0233 323 0 LOCK NUT M12 2  4)
18 00 0212 781 1 HEXAGON HEAD SCREW M22X110 1
19 00 0214 802 0 LOCK NUT M22 1
20 00 0179 838 0 GREASE NIPPLE A M8X1 1
21 00 0859 341 0 SLEEVE D116MM*L=64MM

Z=29 M=3,7
1

22 00 0235 185 0 CIRCLIP 68X2,5 1
23 00 0859 800 0 SLEEVE D=163MM T=94MM 1  3)
23 00 0859 343 0 SLEEVE D=153MM T=94MM 1  4)
24 00 0859 801 0 SLEEVE D=116MM L=101,5 1  3)
24 00 0859 344 0 SLEEVE D=116MM L=101,5 1  4)
25 00 0219 979 0 CIRCLIP 115 X4 1
26 00 0859 342 0 SHAFT D111,5 L=126MM 1
27 00 0859 574 0 HUB OUTER 1  5)
28 00 0859 573 0 HUB INNER 1  6)
30 00 0859 403 0 CRANK 2
31 00 0859 402 0 DRIVE SHAFT DIN5480

W70X2X30X34X8K
1

32 00 0244 949 0 GREASE NIPPLE A M10X1 1
33 00 0859 932 0 BALL 41

1) machine no. + from 74000113
with items 16,17,20-26

2) machine no. + up to 74000112
with items 16,17,20-26

3) machine no. + from 74000113

4) machine no. + up to 74000112

5) Remarks Hub outer

6) Remarks Hub inner

QUADRANT 3400 / RF / RC

No. 006   Remark: 

Page 2



QUADRANT 3400 / RF / RC

BGZ: 09040No. 006A   Remark: 

Page 1



BGZ: 09040

TRANSFER GEARBOX,  ROTOR - FEED RAKE  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0847 210 3 TRANSFER CASE RC (+TORQUE
SENSOR)

1

2 00 0859 407 1 TRANSFER CASE RC (+TORQUE
SENSOR)

1

3 00 0859 261 1 CRANK 1
4 00 0235 821 0 HEXAGON HEAD BOLT M16X40 1
5 00 0864 414 0 WASHER 16,5X70X8 1
6 00 0859 404 0 CRANK 1
7 00 0212 317 0 SPHERICAL ROLLER BEARING 22212 E 1
8 00 0864 412 0 BEARING SEAL RING 22212JV 1
9 00 0864 413 0 RING 1
10 00 0235 194 0 CIRCLIP 110X4 1
11 00 0244 590 0 SPRING PIN 13  X 80 1
12 00 0859 403 0 CRANK 1
13 00 0864 411 0 HEX.HEAD BOLT M14X90 2
14 00 0859 927 0 SUPPORT 1
15 00 0213 720 0 SHAFT SEAL AS 75X100X10 1
16 00 0212 432 1 SCREW PLUG M26X1,5-PM 2
17 00 0238 268 1 SEALING RING D26X32X2 2
18 00 0242 618 0 CYLINDRICAL PIN 10X32 2
20 00 0859 913 0 SHAFT 1
21 00 0238 199 1 SOCKET HEAD SCREW M 6X 20 1
22 00 0011 799 2 SPEED SENSOR GETRIEBE HALL 1  2)
23 00 0090 051 1 RING SCREW M12 1
24 00 0235 538 0 HEXAGON HEAD BOLT M10X70 22
25 00 0859 912 0 HOUSING 1
26 00 0859 405 0 SENSOR 1
27 00 0214 052 0 O-RING 75X2,5 NBR70/80 1
33 00 0212 686 1 SHIM 112X130X0,1 2
33 00 0212 687 1 SHIM 112X130X0,3 1
33 00 0215 798 1 SHIM 112X130X0,5 1
34 00 0214 841 0 SHIM 115X125X0,1 4
34 00 0214 840 0 SHIM 115X125X0,3 2
35 00 0214 575 1 ROLLER BEARING NJ 2214 E.M1 2
36 00 0859 923 0 BUSHING 1
37 00 0859 915 0 SPUR GEAR Z=24 2
38 00 0859 914 0 SHAFT 1
39 00 0859 924 0 BUSHING 2
40 00 0243 676 0 TA.ROLLER BEARING 32214 J2

ERS.D.243676.1
2

41 00 0212 386 0 BACK-UP WASHER S 100X125X3,5 2
42 00 0243 064 0 CIRCLIP 125X4 1
43 00 0859 916 0 SPUR GEAR Z=34 1
44 00 0859 928 0 SLOTTED NUT M70X2 1
45 00 0243 517 0 CYLINDRIC.BEARING NJ 2215 ECP 2
46 00 0218 156 0 CIRCLIP 75X4 1
47 00 0859 925 0 BUSHING 1
48 00 0859 911 0 HOUSING 1
49 00 0859 926 0 BUSHING 1
50 00 0244 634 0 SHAFT SEAL A    85X120X12 1
51 00 0214 132 0 SHAFT SEAL AS 70X110X10 2

1) Equipment
PR_C06_0020 ROTO CUT cutting rotor

QUADRANT 3400 / RF / RC

No. 006A   Remark: 

Page 2



BGZ: 09040

TRANSFER GEARBOX,  ROTOR - FEED RAKE  1)

2) CCN
CCN-B009 drive speed sensor

QUADRANT 3400 / RF / RC

No. 006A   Remark: 

Page 3



Thank you so much for reading. 

Please click the “Buy Now!” 

button below to download the 

complete manual. 

 

 
 

After you pay. 

You can download the most 

perfect and complete manual in 

the world immediately. 

Our support email: 

ebooklibonline@outlook.com 

https://www.ebooklibonline.com/downloads/claas-quadrant-3400-and-fr-and-rc-baler-parts-catalogue-manual-instant-download-sn-74000011-74099999/

